Your position: Home / FPV Racing Drone / Racing Drone Replacement parts / ARRIS X-Speed 280 Spare Parts

Screws Pack

P-AR-XSP280-V2-012
    Please select the information you wantX
Quantity:
-
+
(88 available)
Shipping Cost:
to
Estimated Delivery Time:
Please select the country you want to ship from
  • Description
  • Reviews
Package Included:
M3X8 screw x 8
M3X4 screw x 12
M3X6 screw x 16
M3X22 screw x 4
Average rating:
Share your thoughts with other customers
Write a review
Product reviews can be carried out after the member login, please click here to login

Copyright © 2006-2021 ARRISHOBBY. All Rights Reserved. POWERED BY UEESHOP

Message Us